

TEST REPORT
2019200301002500613

Name of Sample	GEM001, GEM002, GEM003	Specification	Bla 600mm x 1200mm x 10.8mm GL
Test Standard	GB/T 4100-2015, JC/T908-2013	Quantity of Sample	12
Date Received	2019/06/21		
Results of Inspection			

No	Test Item	Units	Reference Standards	Results
1	Wear resistance of glazed tile surface	Class	Report abrasion class and cycle passed	Class 4 (2100 cycles)
2	MOHS Hardness	-	-	7

In-Out Matt Texture

No	Test Item	Units	Reference Standards	Results
1	PEI	Class	-	Class 4
2	Slip Resistance	R	-	R11

Pearl Texture

No	Test Item	Units	Reference Standards	Results
1	PEI	Class	-	Class 3
2	Slip Resistance	R	-	R9

Important Notes:

The results in this report apply to the samples only.